








Canadian Bottled Water
Industry - Technological, Economic

and Environmental Perspectives

By

©Anisur Rahman

A thesis submitted to the School of Graduate Studies in partial
fulfillment orlhe requirement for the degree of

Master of Engineering

Faculty of Engineering and Applied Science
Memorial University of Newfoundland

March 2007

St. John's Newfoundland Canada



Dedicated to my parents Ziaur Rahman Ansari

and Kaniz Fatima for their love, affection and

invaluable sacrifice throughout my life and

all my teachers who taught me to sail in life.



Abstract

This study presents an assessment of global freshwater resources, water supply and

demand and safe drinking water issues \\;th a focus on Canada in general and
[...]
The water treatmcnllechnologies may include preliminary water treatment, filtration,

such as micro-filtration, ultra-filtration, nano-filtration and reverse osmosis., the

33



disinfection process may include ozooation and ultra violet (UV) radiation. Therefore.,

water quality and water treatment are very significant for water bottling process.

3.2 Water Treatment Technology

There are IWO types of water sources used for boltled water production. surface water

and ground water. The waler bottler considers regulations, consumer preference, and

economical aspects of availability of the water source. The water quality sources as

detailed by Hidell-Eyster (1997) are presented in Table 3.1

Table 3.1: Water Sources (or Bottled Water Treatment

Nalural
Mineral Water

SpringWater
Natural

SpringWater

Well\Valer
Artesian

NOD-artesian

SurfaceWaler
L.akeslRivers
Surface

A protected source where \\'3ter is bottled dira;tly at the source without any
treatment 10 alter its natural mineral.

A spring waler or pumped groundwater connected 10 a spring water source
may require minimum treatment for water bolliing.

A naturally flowing spring water or pumped from ground water connected to
a spring may require a treatment. "hich changes the chemical composition of
the water.

A drilled "ell through a 'confining layer' such as clay. due to h)'dnllulic head
pressures rises up the well casing to an elevalion above the stalk level of the
tapped aquifer.

A drilled well into a ground water aquifer.

Surface water sources such as lakes, rivers and ponds.

Source. Hldell-Eyster, 1997

According to Health Canada Drinking Water Quality Guidelines (2006). three main

indicators are. microbiological. chemical. and aesthetic. 11Je microbiological indicator

34



includes bacteria, protozoa, and viruses, which may cause gastrointestinal diseases. A

chemical indicator, which covers a range of chemicals (such as magnesium, calcium,

iron and manganese) may be found due to natural causes or from human activities.

The presence of these materials in the drinking water may cause various diseases such

as cancer. An aesthetic indicator deals with the issues of tasle, odor, turbidity and

color. which may be due to the presence of natural organic matters in the water. Some

aesthetic indicators do not cause any disease. In order to ensure safe drinking water

quality, these indicators must be managed properly.

3.2.1 Preliminary Water Treatment

3.2.1.1 Suspended Solid Removal

In the preliminary water treatment process for suspended solids removal. as shown in

Figure 3.1, screening, sedimentation and filtration are considered. Screening process

removes large debris, micro straining of algae, and other small particles. This process

is necessary for a fast flowing stream or river. In order to oxidize organic matters

chlorine and ammonia may be added. In the next step, turbid water with no debris,

organic matter enters into sedimentation tank.

Screens which may retain panicles (20 to 40 11m) or more may be used with parabolic

design. In the main process, a large volume of lightly contaminated water is used so

that filtration may be avoided (Wayman, 1998).

35



Figure 3.1: Suspended Solids Removal

Source: Wayman, 1998

In the sedimentation. as detailed in Figure 3.1, suspended materials are senled. and

sand particles are detained. and smaller panicles and organic matter may take about

three (3) to foor (4) hours lime. In this process. a horizontal, venical or radial flow

may be considered. In a parallel "ay. sheet material is assembled and added 10 a

conventional settler tank (Wayman. 1998).

The notation process is perfonned in the initial stages of water lreatment and a

compressed air is used in this process. Dissolved air flotation (OAF) system is also

used in combination with an activated carbon or a coagulant. Retention time is

approximately 30 minutes, and OAF units may be installed in smaller spaces

(Wayman, 1998).

36



3.2.1.2 Iron and Manganese Removal

In the preliminary water treatment for iron and manganese removal as shown in

Figure 3.2, which may consist of aeration, iron removal and hypo chlorination

chambers. The ground waler enters into aeration chamber, which performs process of

degassing, waler then runs down in a packed column and use a reduced pressure in a

special chamber. Then water enters into iron or manganese removal chamber. then

enters into hypo-chlorinalion chamber al the same time, oxygen will be absorbed

between 8 - 10 mgllilcr (Wayman. 1998).

....-
Figure 3.2: Iron and Manganese Remo\'al

Source: Wayman. 1998

37



3.2.1.3 Water Softening

The preliminary water treatment process for waler softening. as shown in Figure 3.3,

"hich may consislS of magnesium precipitation chamber, calcium precipilation

chamber and settlement chamber. The source water enters into magnesium

precipitation chamber and lime is added to perfonn action for magnesium

pl'e(;ipitation, then waler enlers into calcium precipitation chamber and soda ash is

added 10 perfonn action for calcium precipilation. This process removes calcium and

magnesium minerals. The waler may be softened by lime or soda ash. In the last

process, all matters are settled and removed by filtration process (Wayman, 1998).

Figure 3.3: Water Softening Process

Source: Wayman, 1998

38



3.2.2 Filtration Process

Membrane filtration process use semi-permeable membranes to remove bacteria,

organisms., particulate material, and natural organic material from the source water.

Membrane filtration is sophisticated but its less expensive method for water filtration.

This process may be installed easily and is \'ery appropriate for water filtration

process.. and source water does not require any prdreatment.

Table 3.2: Summary or Membrane Filtration Technology

Tethnolol!V Efficiencv Oneration WllSte Limitation

MF
High quality water.

Giardia, Pre or POS! Low Volume
pretreatment, and

and Viruses Treatment disinfection required
for viral inactivation

Giardwand
High quality water

UF Viruses
Pre or Post Volume pretreatment and
Treatment 5-200/. disinfection required

for viral inactivation

Cysts and Pre or Post Volume
High quality water

NF
Viruses Treatment 5·20010

prctreatmenl,and
disinfection reauired

Cysts and Pre or Post Volume
Pretreatment required

RO
Viruses Treatment 25 -5001e

to protect membrane
surface

Source. Pallhes., 1997

Membrane filtration used in water treatment systems may include micro-filtration

(MF), ultra-filtration (UF), nano-liltration (NF), and reverse Osmosis (RO) as detailed

in Table 3.2 (Pailhes, 1997).

39



3.2.2.1 Micro Filtration (MF)

In micro-filtration, membranes with pore si7..e of about 0.03 to 10 microns are used.

The membranes also has specification that the molecular weight cutoff (MWCO) is

greater than 100,000 Daltons and a relatively low feed water operating pressure of

approximately 100 to 400 kPa or 15 to 60 psi. This process is effective to remove

sand, silt clays, giardia {ambia and cryptosparidillm, cyst, algae, and some bacterial

species. This process is not effective for virus removal, but virus removal may be

designed in combination with disinfection process, such as ozonation and ultra-violet

(UV) radiation (Pailhes, 1997).

Spring Coarce Storage Contact IN Pr1I Anal Ozone
Vl/ater Alter Tank Chamber Filtration Altr.rtia1 Chamber

Figure 3.4: Micro-filtration in Bottled Water Industry

Source: Pailhes, 1997

40



As shown in the Figure 3.4, spring water enters to a coarse filter chamber then enters

to different chambers to get dcsired water. Since ozone in the waler may oxidize filler

cartridge components, which may affecl filter efficiency, Iherefore ozonation may be

the last process in a water bottling process. In Ihe seleclion offiltcr media (membrane

vs depth) and Ihe cartridge connection the recommendation of micron rating may vary

from manufacturer to manufacturer. The water bottling process should evaluate the

filter retention data for microorganism of concern like cryplosporidium. giardia and

bacteria. The installation of micro filters may be as close as possible to the ozone

contact chamber and watcr bottling system (Pailhes, 1997).

Micro-filtration may use a tubular and hollow capillary fiber design, which may

process less than one million gallon per day (MGD). A completc design and

construction of micro-filtration may have a prescreen, feed pump, mcmbranes,

cleaning tank, automatic gas backwash sySlem, air compressor, membrane integrity

monitor, backwashed watcr transfcr lank, pressure break reservoir, air filter for the

gas backwashed, conlrol for the programmable logic controller. and coaJescer

(Pailhes,1997).

3.2.2.2 Ultra Filtration (UF)

As shown in the Figure 3.4, the ullra-filtration process may use pressure-driven

separation of material in the waler source. Ultra-filtration media are membranes with

pore size of about 0.002 to 0.1 microns with molecular weight cUlotT (MWCO) and

are approximately 10,000 10 100,000 Daltons and an operating pressure of

approximately 200 to 700 kPa or 30 to 100 psi. This proccss may remove all

41



microbiological species that canna( be removed by micro filtration. Ultra-filtration

may also remove some types of virus in the water. but it may not remove all types of

viruses. In ultra·filtration process, there is no need to add chemicals in the system for

coagulation. flocculation and sedimentation process (Pailhes, 1997).

Ultra·filtration membrane designs have tubular and flm·sheet geometry. Ultra

filtration membrane is used usually for water treatment plants of less than one and

half million gallons per day (1.5 million gallons per day). Ultra filtration consist of

auto cleaning pre.filtcr, feed pump, membranes, re-circulation pump, backwashed

water pump, air compressor, chlorine dosing pump for the backwashed water,

chlorine tank, chemical tank (detergent), control for the programmable logic

controller with program and security sensor (Pailhes, 1997).

3.2.2.3 ano Filtration (NF)

As shown in the Figure 3.4. the nana-filtration process may remO\·e all cyst. bacteria.

viruses, and humic materials. ano filtration has filter media of membranes with pore

size approximately O.()()I microns with molecular ",eight cutoff (MWCO) is

approximately 1,000 to 100.000 Daltons and an operating pressure of approximately

600 to 1.000 kPa or 90 to 150 psi. This membrane is capable of reducing hardness of

water, and due to this nano filtration is also called as softening membranes. This

process consists of membranes, feed pump, and some equipment for pretreatment of

water 10 avoid precipitation of hardness ion in the membranes (Pailhes, 1997).

42



3.2.2.4 Reverse Osmosis (RO)

R(:v(:rse osmosis process has m(:mbrane filtration syst(:m for small water treatment

plants. This is a compact syst(:m and hav(: minimum labor requireJ1l(:n1s. Th(: function

of fe\'CfSC osmosis in the water treatment is 10 remov(: almost all organic

contaminants. radium. natural organic substances, pesticides, cysts, bacl(:ria. and

viruses.

Figure 3.5: Renrse Osmosis Process

Source: Wayman, 1998

In this process, clean water can be oblained near zero effiuent contaminant

concentration but disinfection process is necessary 10 gel safe drinking waler. In the

process a high waler pressure approx.imately 2100 kPa or 300 psi through a semi·

permeable membrane is passed. In Ihe opening of lilt: membrane waler molecules

passes and leaves a high percentage of inorganic contaminants. PretreatJ1l(:n1 is

43



~ferred in this process., "hich may involves fihnuion and sometime softening.

chemical additions or both to ~\ent membrane fooling. Reverse osmosis has high

capital and operating cost due to the design parameters (Wayman, 1998).

3.2.3 Disinfection Process

Disinfection process may destroy any pathogen present in the water. Conventional

water disinfection process involves chlorine to kill pathogenic microorganism in the

water. In order to meet the standards for safe drinking "ater, one colifonn organism

per 100 ml drinking water may be present. An imponant criteria to use disinfection in

the water treatment process is thai the dose of disinfectant must be toxic to the

microorganism but below the toxic threshold to humans.

3.2.3.1 Ozonation

3.2.3.1.1 Application of Ozone

Ozone is used for the disinfection of water. This process removes and control

inorganic pollutant oxidation (e.g., iron. manganese and sulfide), organic micro

pollutant oxidation may cause taste and odor problems. color removal and dissolved

by products (DBPs). Ozone is a strong oxidant and may oxidize most of the organic

and inorganic compounds in the water because it is more easily absorb in the water

than oxygen (Kinman. 1975).

44



OZOtl~

~nIlAClO~

3.2.3.1.2 Ozonation Process

As shown in the Figure 3.6, the compressed air is passed to oxygen generator

chamber, then oxygen is passed to ozone generator chamber. The generated ozone is

injected into the water treatment process to disinfect micro organisms. In the next

process the ozone extractor chamber removes the exess ozone and a process in ozone

decomposer chamber (Rice, Overbeck and Larson, 1998).

1

I
I
I
I
I
I
I
I
I I
L -.J

flOWCOtll~OlllD

OZONlDOSltlO

Figure 3.6: Ozonalion for Water Bottling Process

Source: Rice, Overbeck and Larson, 1998

45



As shown in the Figure 3.6, the source .....ater is then passed through a venturi throat,

"hich creates a vacuum and pulls the ozone gas into the water or the air is then

bubbled up through the treated water. Since the ozone will ~act with metals to create

insoluble metal oxides. therefore post filtration is required.

The fonnation of oxygen into ozone occurs with the use of energy. This process is

carried out by an electric discharge field as in the CD-type ozone generators (corona

discharge simulation of the lightning), or by ultraviolet radiation as in UV·type ozone

generators (simulation of the ultraviolet rays from the sun). In addition to these

commercial methods. ozone may also be fonned through electrol)tic and chemical

reactions. In general, an ozonation system includes passing dry, clean air through a

high voltage electric discharge, i.e.. corona discharge, which creates an ozone

concentration of approximately 1% or 10,000 mgtl. In treating small quantities of

water. the UV ozonators are most commonly used, while large-scale systems use

either corona discharge or other bulk. ozone-producing methods (Rice, Overbeck. and

Larson. 1998).

According to Hoigne and Bader (1976) ozone may be generated on site because it is

unstable and decomposes in a short time. With the introduction of ozone to the water,

it disinfects water with several mechanisms such as direct destruction of cell wall of

the organism, reacting with radical by·product of ozone decomposition, damage the

microorganism nucleid acids, and breakage of carbon-nitrogen bonds leading 10 dc-

46



polymerization. A decomposition of ozone process starts with a series of steps.. there

is no established mechanism and reaction, which may be discussed.

3.2.3.1.3 Efficiency of Ozone

Efficiency of ozone disinfection depends on the sensitivity of the target organisms,

contact time and concentration of the ozone. Ozone concentration generally ranges

from <0.1 mg/liter to 1.0 mgfliter. Efficiency of the ozone production is 2% and 5Yo­

7% with the use of air and OX)gtn respectively. The water bonling process usc

ozonation to treat large quantities of water because of its efficiency. Ozone may be

added to the point of water treatment process. y,hich may revert back to oxygen

chamber, it may keep water sanitized throughout the facility (Zabel. 1985).

The International Bottled Water Association (IBWA) recommends that ozone may be

applied in the range of 1.0 to 2.0 milligram per liter (mgfliter) for 4 to 10 minutes

contact time to ensure an appropriate and safe disinfection. Application may maintain

a 0.1 to 0.4 ppm residual ozone level in the water bottling process. This provKies an